
165948 Two Post Lift Installation and Owners Manual

both latch pull rods, and lower the lift to the ground.

D. Raise the lift empty to the top of its travel and lower it to the floor three (3) times to remove
the remaining air from the hydraulic system.

E. The latches should cl ick together as the l i f t  is being raised,

F. When the carriages are lowered onto the locks, neither pull rod should be capable
of being pulled out.

G. The f irst t ime a vehicle is placed on the l i f t ,  raiser i t  no higher than three
feet, Lower the vehicle onto the safety latches. Raise the lift ra few inches and pull out both
latch pull rods then lower the vehicle to the floor,

H. Raise the vehicle to full height and lower the carriages onto the safety latches. Lower the
vehicle to the floor.

L After cycling the lift ten times with a vehicle on it, recheick the tightness of the
anchors to at least 90 ft-lbs.

Section 3 - Parts Breakdowrt

NO Parts 'Code Description Qty Remark

I sJ01 -0 1 000-000 Column jointings I

2 sJ0l-00003-000 Spindle 4

26



165948 Two Post Lift Installation and Owners Manual

3 sJ0l-00004-000 Spindle 4

4 sJ01-00005-000 Spindle

5 sJ0l-08000-000 Swing arms 2 1 each for left & right

6 sJOr-00026-000 Nut 2

7 sJ01-00027-000 Nut 2

8 sJ0 I -03 000-000 Hydraulic cylinder 2

o sJ01 -03002-000 Elbow fitting z

l 0 s 102-10040-000 Haxangular bolt 8 Ml0*40

l 1 sJ01-00025-000 Gear +

t2 sJO1-11000-000 Swing arms(L,R) 2 I each for left & right

13 5206-00005-000 Self-lock nut 8 M6

t4 5301-00006-000 Flat washer 8 q6

l 5 sJO1-10100-000 Salverjointing 4

t 6 sJO1-1000r-000 Rubber washer 4

17 sJOl -10003-000 Bolt 8

l 8 sJO1-00021-000 Pin 4

t 9 sJ0l-09000-000 Flex arm 2

20 s206-000 I 4-000 Self-lock nut 2 M 1 4

21 sJ0l-00009-000 Sheath 4

22 sJ01 -00008-000 Elbow fitting

L J 5202-000 I 4-000 Nut t2 Ml4

z4 5302-00014-000 Flat washer 28 qr4

25 s30s-000 I 5-000 Washer l 0 Q l 5

26 sJ0t-00007-000 Spindle 2

27 sJ0l-00001-000 Pulley 6

28 s l03-14110-000 Haxangular bolt 2 M l 4 * l l 0

29 sJ0 l -0s000-000 Cross beam parts I

30 5 l 03- 14045-000 Haxangular bolt 12 Ml4*45

3 l 5101-08040-000 Haxangular boll I M8r40

5301-00008-000 Flat washer t4 Q 8

J J sJOl-00013-000 Air tube I

34 sJO1-00010-000 Sponge bush I

3 5 sJOl -0300 1-000 Fitting 2

J O 5202-00008-000 Nut J M8

J I sJOl-00011-000 Pole

3 8 sJOr-00014-000 T fitting

39 5 1 1 0-06008-000 Bolt 4 M6*8

40 sJ0 I -00028-000 Switch cover

4 l sJ01-00012-000 Switch I

42 sJ0 I -04000-000 Link arm 2

43 sJO1-0001 5-000 Air tube I

44 sJ0 I -06000-000 Column jointings I



165948 Two Post Lift Installation and Owners Manual

45 sJOl-00017-000 I

46 sJ0l-00006-000 Hydraulic pump I

47 sJ0l-00016-000 T fitting I

48 sJOl-00018-000 Hydraulic pump I
49 sJ01-00019-000 Hydraulic pump I

50 sJOl-02000-000 Carriage 2
5 l sJ0l-00020-000 Rubber block l 6

52 sJ0l-07100-000 Retropack jointing

) J 5302-00030-000 Flat washer z q30
54 5206-00030-000 Self-lock nut 2 M30
) ) s30r-00005-000 Flat washer L q5

56 5404-020 I 2-000 Pin 2 q2*12
57 5305-00009-000 Washer z q9

5 8 530,000 r0-000 Flat washer 6 9 1 0
59 SJO-07002-000 Roof z

60 SJO-07007-000 Spring 2
61 SJO-07003-000 Pull pole z

62 5402-06038-000 Pin 4 q6t  38

63 sJO1-00023-000 Gear A

64 sJ0 I -00022-000 Rack spindle A

65 sJ0l -00024-000 Spring +

66 5206-00016-000 Self-lock nut 4 M l 6

67 5302-000 r6-000 Flat washer 4 q l 6

68 sJ0l-00002-000 Equalization cable z

69 sJ01-13000-000 Flex arm 2
70 5303-00010-000 Spring washer 4 q l 0

7 l 5102-10016,000 Haxaneular bolt 4 M l 0 * 1 6

72 sJOl-I2002-000 Adjust washer l 6

sJOl-12003-000 Upset bolt t2 3/4* 140

74 sJOl-12001-000 Elbow fitting I

t ) 5109-001n8-000 O-Ring I <p l l . 8 *<p1 .8

/ o sJOl-14001-000 Shockproof washer 4

77 5206-00008-000 Nut 4 M8

78 BZ0r-00000-000 Pump I

79 5 102-08025-000 Haxangular bolt 4 M8*25

28



165948 Two Post Lift lnstallation and Owners Manual

q 0L
t1 \1

04

6 l

62

\
\  7r

Frrrurc ii

29


